

ISSUE No. 02  
OCTOBER - 2016

A Complete Range of  
**Diabetic & Cardiac Care**

AN  
**ENDEAVOR**  
TO PUT **LIFE IN LIFE**



**Perfect**  
**Remedies**<sup>®</sup>

AN ETHICAL DIVISION OF EURO BIOTECH<sup>®</sup>  
AN ASSOCIATE COMPANY OF SOLITAIRE GROUP OF COMPANIES  
WHO-GMP CERTIFIED COMPANY

S.No.	FORMULA { Read Alphabetically }	BRAND NAME	Where to use INDICATIONS and DOSAGE
1.	Afluzocin HCl. (ER) 10 mg. + Dutasteride 0.5 mg	TABLET <b>DST-AZ</b>	<b>Indications :</b> For Benign prostatic hypertrophy (BPH) in Male with Enlarge Prostate. <b>Dosage :</b> 1 tablet daily
2.	Ambrisentan $\frac{5 \text{ mg}}{10 \text{ mg}}$	TABLET <b>PULMO-COOL <math>\frac{5}{10}</math></b>	<b>Indications :</b> For the treatment of pulmonary arterial hypertension . <b>Dosage :</b> 5 mg once daily. May increase to 10 mg, if necessary.
4.	Amiloride 5 mg + Hydrochlorothiazide 50 mg	TABLET <b>DILMIL-H</b>	<b>Indications :</b> High blood pressure (hypertension), Heart failure, or extra fluid in the body (edema). Lowering high blood pressure. Helps prevent strokes, Heart attacks, and Kidney problems. <b>Dosage :</b> 1 tablet daily.
5.	Amiloride $\frac{5 \text{ mg}}{20 \text{ mg}}$ & $\frac{5 \text{ mg}}{40 \text{ mg}}$	TABLET <b>DILMIL-FM <math>\frac{25}{45}</math></b>	<b>Indications :</b> High blood pressure (hypertension), Heart failure, or extra fluid in the body (edema). Lowering high blood pressure. Helps prevent strokes, Heart attacks, and Kidney problems. <b>Dosage :</b> 1 tablet daily.
7.	Amiloride 5 mg + Torsemide 10 mg	TABLET <b>DILMIL-TM</b>	<b>Indication :</b> Edema Associated with congestive heart failure & hypertension <b>Dosage :</b> Once a day
8.	Amlodipine (as besylate) $\frac{5 \text{ mg}}{10 \text{ mg}}$	TABLET <b>WELDIP <math>\frac{5}{10}</math></b> ✓	<b>Indications :</b> Hypertension, Coronary Artery Disease, Chronic Stable Angina, Vasospastic Angina (Prinzmetal's or Variant Angina), Angiographically Documented Coronary Artery Disease in patients without heart failure or an ejection fraction < 40%. <b>Dosage :</b> 5 mg once daily, max. dose 10 mg daily.
10.	Amlodipine (as besylate) 5 mg. + Atenolol 50 mg.	TABLET <b>WELDIP-AT</b> ✓	<b>Indication :</b> Patients with essential hypertension <b>Dosage :</b> One tablet daily. Max. 2 tablet daily
11.	Amlodipine (as besylate) 5 mg. + Hydrochlorothiazide 12.5 mg.	TABLET <b>WELDIP-H-5</b>	<b>Indications :</b> Hypertension; <b>Dosage :</b> One tablet once daily. Max. 2 tablet daily.
12.	Amlodipine (as besylate) 10 mg. + Hydrochlorothiazide 12.5 mg.	TABLET <b>WELDIP-H-10</b>	<b>Indications :</b> Hypertension; <b>Dosage :</b> One tablet once daily. Max. 2 tablet daily.
13.	Amlodipine (as besylate) 10 mg. + Indapamide 1.5 mg. (SR)	TABLET <b>WELDIP-IPM</b>	<b>Indications :</b> Hypertension; <b>Dosage :</b> One tablet once daily. Max. 2 tablet daily.
14.	Amlodipine (as besylate) 2.5 mg. + Lisinopril 2.5 mg.	TABLET <b>WELDIP-L-2.5</b>	<b>Indications :</b> Hypertension, Heart Failure, Acute Myocardial Infarction. <b>Dosage :</b> One Tablet Daily. The Dosage may be increased to two tablets daily. The Dosage however should be individualized.
15.	Amlodipine (as besylate) 5 mg. + Lisinopril 5 mg.	TABLET <b>WELDIP-L-5</b>	<b>Indications :</b> Hypertension, Heart Failure, Acute Myocardial Infarction. <b>Dosage :</b> One Tablet Daily. The Dosage may be increased to two tablets daily. The Dosage however should be individualized.
16.	Amlodipine (as besylate) 5 mg. + Metoprolol 25 mg. (Metoprolol Succinate eqvt. to Tarntaril)	TABLET <b>WELDIP-AM-30</b>	<b>Indications :</b> Hypertension, Angina pectoris. <b>Dosage :</b> One tablet once daily. Max. 2 tablet daily.
17.	Amlodipine (as besylate) 5 mg. + Metoprolol 50 mg. (Metoprolol Succinate eqvt. to Tarntaril)	TABLET <b>WELDIP-AM-55</b> ✓	<b>Indications :</b> Hypertension, Angina pectoris. <b>Dosage :</b> One tablet once daily. Max. 2 tablet daily.
18.	Amlodipine (As besylate ) 5 mg + Ramipril 2.5 mg.	TABLET <b>WELDIP-R-7.5</b>	<b>Indication :</b> Hypertension <b>Dosage :</b> One tablet daily. Max. 2 tablet daily

**ABBREVIATIONS :**

DT = SWEET FLAVoured DISPERsible TABLET    SR / CR / ER = SUSTAINED / CONTROLLED / EXTENDED RELEASE    MD = SWEET FLAVoured MOUTH DISsolving  
 - AVAILABLE PRODUCTS ARE MARKED WITH TICK (✓) / REST PRODUCTS ARE BEING MADE AVAILABLE ON MARKET DEMAND TIME TO TIME

- BIAYERED - 2 COLOUR TABLET - (MEANS FRONT SIDE ONE COLOUR & BACK SIDE 2ND COLOUR)

S.No.	FORMULA Read Alphabetically	BRAND NAME	Where to use <b>INDICATIONS and DOSAGE</b>
19.	Aspirin 75 mg. + Clopidogrel 150 mg. (as bisulphate)	TABLET <b>CLOPITOP-225</b> ✓	<b>Indication:</b> For Prevention of ischemic events, myocardial infarction, stroke and cardiovascular death in patients with acute coronary syndrome. <b>Dosage:</b> one tablet daily.
20.	Aspirin 75 mg. + Clopidogrel 75 mg. (as bisulphate)	TABLET <b>CLOPITOP-150</b>	<b>Indication:</b> For Prevention of ischemic events, myocardial infarction, stroke and cardiovascular death in patients with acute coronary syndrome. <b>Dosage:</b> one tablet daily.
21.	Aspirin 150 mg + Glycine 75 mg	TABLET <b>GLYPRIN-AG</b>	<b>Indication:</b> Conditions where modification of platelet behaviour is considered beneficial, including transient ischaemic attacks, secondary prevention of myocardial infarction, and for prophylaxis against stroke, vascular occlusion and deep vein thrombosis. <b>Dosage:</b> Adults: 1 tab daily or as required.
22.	Atenolol 50 mg.	TABLET <b>50 -AT</b> ✓	<b>Indications:</b> Chest pain (angina) & high blood pressure. <b>Dosage:</b> 50 mg per day given once daily. Max: 100mg/day
23.	Atenolol 50 mg. + Chlorthalidone 6.25 mg.	TABLET <b>50-ATC</b>	<b>Indications:</b> Essential Hypertension <b>Dosage:</b> One - tablet once daily.
24.	Atenolol 50 mg + Losartan Potassium 50 mg.	TABLET <b>50 -ATL</b>	<b>Indications:</b> Reduce the risk of stroke in patients with hypertension and left ventricular hypertrophy. <b>Dosage:</b> One tablet once daily. Max: 2 tablet once daily
25. 26. 27.	Atorvastatin <u>10 mg.</u> <u>20 mg.</u> <u>80 mg.</u>	TABLET <b>ETOVAS</b> <u>10</u> ✓ <u>20</u> <u>80</u>	<b>[Anti-Hyperlipidemia]</b> <b>Indications:</b> Primary hypercholesterolemia (heterozygous familial and non-familial), mixed (combined) dyslipidemia & homozygous hypercholesterolemia in patients who have not responded adequately to diet & other appropriate measures. <b>Dosage:</b> 10 - 80 mg OD
28.	Atorvastatin 10 mg + Amlodipine 5 mg.	TABLET <b>ETOVAS-AM-10</b>	<b>[For Co-Existing Hypertension &amp; Hyperlipidemia]</b> <b>Indications:</b> Hypertension, Chronic Stable Angina, Vasospastic Angina. <b>Dosage:</b> One tablet daily.
29.	Atorvastatin 20 mg + Amlodipine 10 mg.	TABLET <b>ETOVAS-AM-20</b>	<b>[For Co-Existing Hypertension &amp; Hyperlipidemia]</b> <b>Indications:</b> Hypertension, Chronic Stable Angina, Vasospastic Angina. <b>Dosage:</b> One tablet daily.
30.	Atorvastatin 40 mg + Amlodipine 10 mg.	TABLET <b>ETOVAS-AM-40</b>	<b>[For Co-Existing Hypertension &amp; Hyperlipidemia]</b> <b>Indications:</b> Hypertension, Chronic Stable Angina, Vasospastic Angina <b>Dosage:</b> One tablet daily.
31.	Atorvastatin 10 mg + Aspirin 150 mg.	TABLET <b>ETOVAS-AS</b>	<b>Indications:</b> For the treatment of dyslipidemia associated with atherosclerotic arterial disease with risk of Myocardial infarction, Stroke or Peripheral angiopathy. <b>Dosage:</b> One tablet once or twice daily..
32.	Atorvastatin 10 mg. + Clopidogrel 75 mg.	TABLET <b>ETOVAS-CDG</b> ✓	<b>Indications:</b> For treatment of patients with both hypertension & hypercholesterolemia. <b>Dosage:</b> 1 tablet daily
33.	Atorvastatin Calcium 10 mg + Ezetimibe 10 mg	TABLET <b>ETOVAS-EZ</b>	<b>Indication:</b> As adjunctive therapy to diet for the reduction of elevated total cholesterol, LDL and Apo B in patients with primary (heterozygous familial & non-familial) hypercholesterolemia. <b>Dosage:</b> One tablet once daily
34.	Atorvastatin Calcium 20 mg + Ezetimibe 10 mg	TABLET <b>ETOVAS-EZ-PLUS</b>	<b>Indication:</b> As adjunctive therapy to diet for the reduction of elevated total cholesterol, LDL and Apo B in patients with primary (heterozygous familial & non-familial) hypercholesterolemia. <b>Dosage:</b> One tablet once daily

## ABBREVIATIONS:

DT = SWEST FLAVOUR DISPERSEABLE TABLET    SR / CR / ER = SUSTAINED / CONTROLLED / EXTENDED RELEASE    MD = SWEST FLAVOUR MOUTH DISOLVING  
 AVAILABLE PRODUCTS ARE MARKED WITH TICK ✓ / REST PRODUCTS ARE BEING MADE AVAILABLE ON MARKET DEMAND TIME TO TIME  
 BI-LAYERED = 2 COLOUR TABLET - (MEANS FRONT SIDE ONE COLOUR & BACK SIDE 2ND COLOUR)

S.No.	FORMULA { Read Alphabetically }	BRAND NAME	Where to use INDICATIONS and DOSAGE
35.	Atorvastatin Calcium 40 mg + Ezetimibe 10 mg	TABLET <b>ETOVAS-EZ FORTE</b>	<b>Indications :</b> As an adjunct to diet for the reduction of elevated total cholesterol, LDL and Apo B in patients with primary (heterozygous familial & non-familial) hypercholesterolemia. <b>Dosage :</b> One tablet once daily
36.	Atorvastatin 10 mg + Fenofibrate 160 mg	TABLET <b>ETOVAS-FB</b> ✓	<b>Indications :</b> As an adjunct to diet to reduce elevated total-C, LDL-C, apo B, and TG levels & to increase HDL-C in these patients. <b>Dosage :</b> one tablet once daily.
37. 38.	Atorvastatin <u>10 mg.</u> Metoprolol <u>25 mg. (ER)</u> & <u>50 mg. (ER)</u>	TABLET <b>ETOVAS-MTI 25</b> <b>50</b>	<b>Indication &amp; Dosage :</b> For hypertension : 1 tablet once daily; may increase to 2 tablets daily if the BP control is inadequate after 1-2 wk.
39.	Atorvastatin Calcium 10 mg + Ramipril 2.5 mg	TABLET <b>ETOVAS-R-12.5</b>	[For Hypertension & Hypercholesterolemia] <b>Indications :</b> Chronic Angina Pectoris, hypertension, myocardial infarction, myocardial re-infarction prevention. <b>Dosage :</b> One tablet daily, the dosage may be increased to two tablets daily.
40.	Atorvastatin Calcium 10 mg + Ramipril 5 mg	TABLET <b>ETOVAS-R-15</b>	[For Hypertension & Hypercholesterolemia] <b>Indications :</b> Chronic Angina Pectoris, hypertension, myocardial infarction, myocardial re-infarction prevention. <b>Dosage :</b> One tablet daily, the dosage may be increased to two tablets daily.
41.	Atorvastatin 10 mg. + Ramipril 2.5 mg. + Metoprolol 25 mg. (Metoprolol Succinate (eq. to Metoprolol Tartrate))	CAPSULE <b>ETOVAS-RM-37.5</b>	<b>Indications :</b> As 2nd line treatment of patients with both essential hypertension and hypercholesterolemia who are not adequately controlled by combination of an anti-hypertensive with lipid lowering agent. <b>Dosage :</b> 1 Capsule daily dose should be titrated as per the requirement
42.	Atorvastatin 10 mg. + Ramipril 5 mg. + Metoprolol 50 mg. (Metoprolol Succinate (eq. to Metoprolol Tartrate))	CAPSULE <b>ETOVAS-RM- 65</b>	<b>Indications :</b> As 2nd line treatment of patients with both essential hypertension and hypercholesterolemia who are not adequately controlled by combination of an anti-hypertensive with lipid lowering agent. <b>Dosage :</b> 1 Capsule daily dose should be titrated as per the requirement
43.	Atorvastatin 20 mg. + Ramipril 10 mg. + Metoprolol 50 mg. (Metoprolol Succinate (eq. to Metoprolol Tartrate))	CAPSULE <b>ETOVAS-RM- 80</b>	<b>Indications :</b> As 2nd line treatment of patients with both essential hypertension and hypercholesterolemia who are not adequately controlled by combination of an anti-hypertensive with lipid lowering agent. <b>Dosage :</b> 1 Capsule daily dose should be titrated as per the requirement
44.	3C { Calcium Aspartate 500 mg. + Calcium Orotate 500 mg. + Calcium 0.25 mcg. + M { Methylcobalamin 1500 mcg. + Magnesium Hydroxide 50 mg. + ♦ Levocarnitine 150 mg. + Vitamin E 200 IU + V { Folic Acid 1.5 mg. (Vit. B9) + Zinc Sulphate 7.5 mg.	TABLET <b>3CM-LVZ</b> L = Levocarnitine V = Vitamins Z = Zinc	<b>Indication :</b> Osteoporosis, Osteopenia, Improves Muscle Strength, Osteo Arthritis, Fractures <b>Dosage :</b> One tablet daily. Preferably with meal
45. 46. 47.	<u>3.125 mg.</u> Carvedilol <u>6.25 mg.</u> <u>12.5 mg.</u>	TABLET <b>CARVO CARE 3.125</b> <b>6.25</b> <b>12.5</b>	<b>Indications :</b> Heart failure, Hypertension, Left ventricular dysfunction following myocardial infarction. <b>Dosage :</b> 1 tablet twice daily; dose should be titrated as per the requirement
48. 49. 50.	<u>10 ER</u> Carvedilol <u>20 ER</u> <u>40 ER</u>	TABLET <b>CARVO CARE 10</b> <b>20</b> <b>40</b>	<b>Indications :</b> Heart failure, Hypertension, Left ventricular dysfunction following myocardial infarction. <b>Dosage :</b> 1 tablet twice daily; dose should be titrated as per the requirement
51. 52.	Chlorthalidone <u>6.25 mg.</u> <u>12.5 mg.</u>	TABLET <b>MYCTD 6.25</b> <b>12.5</b>	<b>Indications :</b> Hypertension, Edema & Heart Failure <b>Dosage :</b> 6.25 mg - 200 mg. per day. Dose should be titrated as per the requirement

## ABBREVIATIONS:

DT = SWEET FLAVOUR DISPERSEABLE TABLET SR / CR / ER = SUSTAINED / CONTROLLED / EXTENDED RELEASE MD = SWEET FLAVOUR MOIST DISSENGING  
 -AVAILABLE PRODUCTS ARE MARKED WITH TICK ✓ REST PRODUCTS ARE BEING MADE AVAILABLE ON MARKET DEMAND TIME TO TIME

-BILAYERED = 2 COLOUR TABLET - (MEANS FRONT SIDE ONE COLOUR & BACK SIDE 2ND COLOUR)

S.No.	FORMULA { Read Alphabetically }	BRAND NAME	Where to use INDICATIONS and DOSAGE
53. 54.	Cilnidipine 5 mg. & 10 mg.	TABLET <b>CILCIL 5 10</b> ✓	<b>Indications :</b> Hypertension <b>Dosage :</b> Adult: 5-10 mg once daily, increase to 20 mg once daily if necessary.
55. 56. 57.	30 mg. Cinacalcet HCl 50 mg. 90 mg.	TABLET <b>CINAMORE 30 60 90</b>	<b>Indications :</b> For the treatment of secondary hyperparathyroidism in patients with chronic kidney diseases (CKD) on dialysis <b>Dosage :</b> 30 mg once daily to max: 180mg once daily & For hypercalcemia in patients with parathyroid carcinoma: 30 mg twice daily to max: 90 mg. 3-4 times daily.
58. 59.	Doxazosin Mesylate $\frac{1}{2}$ mg. $\frac{1}{2}$ mg.	TABLET <b>DOXAZO 1 2</b>	<b>Indication &amp; Dosage :</b> Benign Prostatic Hyperplasia : 1-8 mg Once Daily Hypertension : 1-16 mg. Once Daily.
60.	Doxazosin Mesylate 4 mg. (ER) (Extended Release)	TABLET <b>DOXAZO-4 ER</b>	<b>Indication &amp; Dosage :</b> Benign Prostatic Hyperplasia : 1-8 mg Once Daily Hypertension : 1-16 mg. Once Daily.
61.	Dronedarone (as Hydrochloride) 400 mg.	TABLET <b>DRONCARD-400</b>	<b>Indications :</b> To reduce the risk of cardiovascular hospitalization in patients with paroxysmal or persistent atrial fibrillation (AF) or atrial flutter (AFL), with a recent episode of AF/AFL & associated cardiovascular risk factor. <b>Dosage :</b> One tablet twice a day with morning & evening meals
62. 63.	Enoxaparin $\frac{40}{60}$ mg. / $\frac{0.4}{0.6}$ mL. PRE-FILLED-SYRINGE	INJECTION <b>WOXAPIN 40 60</b>	<b>Indication :</b> Deep Vein Thrombosis, Prophylaxis, Abdominal surgery, Knee or Hip Replacement Surgery, Medical patients with restricted mobility . <b>Dosage :</b> 40 mg once daily administered by SC injection with the initial dose given 2 hours prior to surgery. The usual duration of administration is 7 to 10 days; up to 12 days administration has been administered in clinical trials.
64.	Epalrestat 50 mg	TABLET <b>EPALFIT-50</b> ✓	<b>Indications :</b> For the Improvement of subjective neuropathy symptoms, abnormality of vibration sense, and abnormal changes in heart beat associated with diabetic peripheral neuropathy <b>Dosage :</b> One tablet (50mg) was orally administered three times daily, before each meal.
65.	Epalrestat 50 mg. + Methylcobalamin 500 mcg.	TABLET <b>EPALFIT-M</b>	<b>Indications :</b> Diabetic neuropathy and other microvascular complication, retinopathy / nephropathy, cardio protection in diabetic patients. <b>Dosage :</b> 50 mg 3 times/day before each meal. ( dose calculated on the bases of epalrestat dosing.)
66. 67.	Eprosartan Mesylate $\frac{400}{600}$ mg	TABLET <b>EPROVISA 400 600</b>	<b>Indication :</b> Hypertension. <b>Dosage :</b> Initial: 600 mg per Day Maintenance: 400-800 mg/day once or in two divided doses
68.	Ezetimibe 10 mg + Fenofibrate 160 mg.	TABLET <b>FIBATIME-EZ</b>	<b>Indications :</b> For the treatment of Combined Hyperlipidemia in patients with normal hepatic and renal function <b>Dosage :</b> One tablet once daily.
69. 70.	Felodipine $\frac{5}{10}$ mg (Prolonged Release)	TABLET <b>FELOYDAY 5 10</b>	<b>Indications :</b> Hypertension, Chronic Stable Angina Pectoris <b>Dosage :</b> 5 mg once daily. May increase to 10 mg, if necessary.
71. 72.	Furosemide $\frac{50}{100}$ mg.	TABLET <b>FRUSSY 50 100</b>	<b>Indications :</b> For the treatment of pulmonary arterial hypertension, Edema, Cognitive Heart Failure & Hypertension <b>Dosage :</b> 1 Tablet. once daily. Max. to 2 Tablets daily
73. 74.	Furosemide $\frac{20}{5}$ mg. & $\frac{40}{5}$ mg. Amiloride $\frac{5}{5}$ mg. & $\frac{5}{5}$ mg.	TABLET <b>FRUSSY-AR 25 45</b>	<b>Indications :</b> For the treatment of pulmonary arterial hypertension, Edema, Cognitive Heart Failure & Hypertension <b>Dosage :</b> 1 Tablet. once daily. Max. to 2 Tablets daily

## ABBREVIATIONS:

DT = SWEST FLAVOUR DISPERSEABLE TABLET SR / CR / ER = SUSTAINED / CONTROLLED / EXTENDED RELEASE MD = SWEST FLAVOUR MOUTH DISOLVING  
AVAILABLE PRODUCTS ARE MARKED WITH TICK ✓ / REST PRODUCTS ARE BEING MADE AVAILABLE ON MARKET DEMAND TIME TO TIME

BILAYERED = 2 COLOUR TABLET - (MEANS FRONT SIDE ONE COLOUR & BACK SIDE 2ND COLOUR)

S.No.	FORMULA (Read Alphabetically)	BRAND NAME	Where to use <b>INDICATIONS and DOSAGE</b>
75.	Furosemide 20 mg. + Potassium chloride 300 mg.	TABLET <b>FRUSSY-KC</b>	<b>Indications :</b> Patients requiring diuresis and concomitant potassium supplementation as in cardiac, pulmonary, hepatic, renal & peripheral edema of various etiologies. <b>Dosage :</b> 1 tab daily preferably in the morning.
76.	Furosemide 20 mg. + Spironolactone 50 mg.	TABLET <b>FRUSSY-SL-25</b>	<b>Indications :</b> Management of essential hypertension should be restricted to patients with demonstrated hyperaldosteronism. <b>Dosage :</b> 1 - 4 tablet daily.
77.	Furosemide 40 mg. + Spironolactone 50 mg.	TABLET <b>FRUSSY-SL-50</b>	<b>Indications :</b> Management of essential hypertension should be restricted to patients with demonstrated hyperaldosteronism. <b>Dosage :</b> 1 - 4 tablet daily.
78. 79.	Heparin Sodium 25000 I.U. 5000 I.U.	INJECTION <b>HEPACARD 25K 5K</b>	<b>Indications &amp; Dosage :</b> Thromboembolitis, pulmonary embolism & occlusive vascular disease. It is also used to prevent thromboembolic complications arising from cardiac & vascular surgery, frostbite, dialysis and other perfusion procedures. Heparin is also used as an anticoagulant in blood transfusions. <b>Adults:</b> Treatment may be given by the following routes: <b>1. Continuous intravenous infusion:</b> a bolus dose of 5,000 units may be given initially followed by an infusion of 20,000 to 40,000 units in 1 litre of sodium chloride intravenous infusion or glucose intravenous infusion over 24 hours. <b>2. Intermittent intravenous injection:</b> an initial dose of 10,000 units followed by 5,000 to 10,000 units every 4 to 6 hours may be given. <b>3. Deep subcutaneous injection:</b> the usual dose is 5,000 units injected intravenously followed by subcutaneous injection of 10,000 units 8 hourly or 15,000 units 12 hourly. A concentrated form of heparin injection should be used (e.g. 25,000 units/mL). <b>Children:</b> A suggested dosage is 50 units/kg bodyweight initially by IV infusion followed by 100 units/kg bodyweight every 4 hours according to the clotting time.
80. 81.	Irbesartan 150 mg. 300 mg.	TABLET <b>IRBEPURE 150 300</b>	<b>Indications &amp; Dosage :</b> Hypertension 150 mg once daily can be increased to 300mg once daily / Nephropathy in Type 2 Diabetic Patients: starting with 75mg, target maintenance dose is 300 mg once daily. Hypovolemia: Start at 75 mg, once Daily
82. 83.	Irbesartan 150 mg. & 300 mg. + HCTZ 12.5 mg. 12.5 mg. HCTZ = Hydrochlorothiazide	TABLET <b>IRBEPURE-H 150 300</b>	<b>Indications :</b> High blood pressure (hypertension); This drug may also be used to treat heart failure and to help protect the kidneys from damage due to diabetes. <b>Dosage :</b> 150 mg/12.5 mg once daily. Initially, if needed, may titrate up to 300 mg/12.5 mg once daily
84. 85.	Ivabradine (HCL) 5 mg. 7.5 mg	TABLET <b>IVATOP 5 7.5</b>	<b>Indications &amp; Dosage :</b> Chronic stable angina pectoris in coronary artery disease patients with normal sinus rhythm who are unable to tolerate or has a contraindication to beta-blockers; or used with beta-blockers in patients inadequately controlled with an optimal dose of beta-blockers and whose heart rate is >60 beats/min. Initial: 5 mg twice daily. Increase if necessary to 7.5 mg twice daily after 3-4 weeks.
86.	Labetalol 100 mg.	TABLET <b>LBT-100</b>	<b>Indications :</b> Hypertension <b>Dosage :</b> Initial: 100 mg bid, may increase gradually according to patients response to 200-400 mg bid. Max: 2.4 g/day in 2-4 divided doses.
87. 88. 89.	Lisinopril 5 mg. 10 mg. 20 mg.	TABLET <b>OXOPRIL 5 10 20 ✓</b>	<b>Indications :</b> Hypertension. <b>Dosage :</b> One tablet daily.
90.	Lisinopril 5 mg. + Hydrochlorothiazide 12.5 mg.	TABLET <b>OXOPRIL-H-5</b>	<b>Indications :</b> Hypertension. <b>Dosage :</b> 1 - 2 tablet daily.

## ABBREVIATIONS :

DT = SWEST FLAVOUR DISPERSEABLE TABLET    SR / CR / ER = SUSTAINED / CONTROLLED / EXTENDED RELEASE    MD = SWEST FLAVOUR MOUTH DISOLVING  
 AVAILABLE PRODUCTS ARE MARKED WITH TICK ✓ ; REST PRODUCTS ARE BEING MADE AVAILABLE ON MARKET DEMAND TIME TO TIME  
 BI-LAYERED = 2 COLOUR TABLET - (MEANS FRONT SIDE ONE COLOUR & BACK SIDE 2ND COLOUR)

S.No.	FORMULA { Read Alphabetically }	BRAND NAME	Where to use INDICATIONS and DOSAGE
91.	Lisinopril 10 mg. + Hydrochlorothiazide 12.5 mg.	TABLET <b>OXOPRIL-H-10</b>	<b>Indications :</b> Hypertension. <b>Dosage :</b> 1-2 tablet daily.
92. 93.	Losartan Potassium 25 mg. 50 mg.	TABLET <b>ETOTAN 25 50 ✓</b>	<b>Indications :</b> Management of hypertension (alone or in combination with other classes of antihypertensive agents, including diuretics). <b>Dosage :</b> 25-100 mg daily, given in 1 dose or 2 divided doses
94.	Losartan Potassium 50 mg. + Amlodipine 5 mg.	TABLET <b>ETOTAN-AM ✓</b>	<b>Indications :</b> Mild to moderate hypertension <b>Dosage :</b> One tablet daily. Max 2 tablets daily
95.	Losartan Potassium 50 mg. + Atenolol 50 mg.	TABLET <b>ETOTAN-AT ✓</b>	<b>Indications :</b> Mild to moderate hypertension <b>Dosage :</b> One tablet daily. Max 2 tablets daily
96. 97.	Losartan 25 mg. Chlorthalidone 12.5 mg. & 50 mg. 12.5 mg.	TABLET <b>ETOTAN-CH 25 50 ✓</b>	<b>Indications :</b> For the treatment of mild to moderate hypertension in adult patients whose blood pressure is not adequately controlled by monotherapy. <b>Dosage :</b> 1 tablet once or twice daily. Dose should be titrated depending upon condition and response of patient.
98.	Losartan 50 mg. HCTZ 12.5 mg. HCTZ = Hydrochlorothiazide	TABLET <b>ETOTAN-H-50 ✓</b>	<b>Indications :</b> Hypertension ; high blood pressure together with an enlargement in the left side of their heart (left ventricular hypertrophy). <b>Dosage :</b> One tablet daily. Max 2 tablet daily
99.	Losartan Potassium 100 mg + Hydrochlorothiazide 25 mg.	TABLET <b>ETOTAN-H-100</b>	<b>Indications :</b> Hypertension. <b>Dosage:</b> 1-2 tablet per day.
100.	Losartan 50 mg + Ramipril 2.5 mg	TABLET <b>ETOTAN-R-2.5</b>	<b>Indications :</b> For Treatment of Hypertension uncontrolled by monotherapy <b>Dosage :</b> 1 tablet daily.
101.	Losartan 50 mg + Ramipril 5 mg	TABLET <b>ETOTAN-R-5</b>	<b>Indications :</b> For Treatment of Hypertension uncontrolled by monotherapy <b>Dosage :</b> 1 tablet daily.
102. 103.	Metoprolol Succinate 25 mg. (eq. to Metoprolol Tartrate) 50 mg.	TABLET <b>TAKE-MTL 25 50 ✓</b>	<b>Indication :</b> Hypertension, angina pectoris, Tachycardia <b>Dosage :</b> Start with 25mg bid; max: 200 bid
104.	Metoprolol 25 mg + Chlorthalidone 12.5 mg (Metoprolol Succinate (eq. to Metoprolol Tartrate))	TABLET (BILAYERED) <b>TAKEMTL-CH-25</b>	<b>Indications :</b> Mild-to-moderate essential hypertension <b>Dosage :</b> one tablet once or twice daily
105.	Metoprolol 50 mg + Chlorthalidone 12.5 mg (Metoprolol Succinate (eq. to Metoprolol Tartrate))	TABLET (BILAYERED) <b>TAKEMTL-CH-50</b>	<b>Indications :</b> Mild-to-moderate essential hypertension <b>Dosage :</b> one tablet once or twice daily
106. 107. 108.	Metolazone 2.5 mg. 5 mg. 10 mg.	TABLET <b>MZO 2.5 5 10</b>	<b>Indications &amp; Dosage :</b> Hypertension Initial 1.25 mg/day, adjusted after 3-4 wk. Usual range: 2.5- 5 mg/day, either alone or with other Anti-hypertensives. Maintenance 5 mg on alternate days. Oedema 5-10 mg/day, up to 20 mg/day if needed. Max 80 mg/24 hr.
109.	Metolazone 2.5 mg + Losartan Pot. 50 mg.	TABLET <b>METOBEST-LST</b>	<b>Indications :</b> For hypertension in patients whose blood pressure is not adequately controlled in mono-therapy <b>Dosage :</b> 1- 2 tablets daily. Dose titration should be done depending upon response of patient & severity of condition.
110. 111.	Metolazone 2.5mg. + Ramipril 2.5mg. & 5 mg.	TABLET <b>METOBEST-R 2.5 5</b>	<b>Indications :</b> Hypertension, Hypertension With Left Ventricular Hypertrophy. <b>Dosage :</b> One Tablet Once Daily

## ABBREVIATIONS:

DT = SWEET FLAVOURED DISPENSABLE TABLET SR / CR / ER = SUSTAINED / CONTROLLED / EXTENDED RELEASE MD = SWEET FLAVOURED MOUTH DISINTEGRATING  
 -AVAILABLE PRODUCTS ARE MARKED WITH ✓ ; REST PRODUCTS ARE BEING MADE AVAILABLE ON MARKET DEMAND TIME TO TIME

-BILAYERED = 2 COLOR TABLET -(MEANS FRONT SIDE ONE COLOUR & BACK SIDE 2ND COLOUR)

S.No.	FORMULA (Read Alphabetically)	BRAND NAME	Where to use <b>INDICATIONS and DOSAGE</b>
112. 113.	Metolazone 2.5mg & 5 mg. + Spironolactone 50mg. & 50 mg.	TABLET <b>METOBEST-S 2.5 5</b>	<b>Indication :</b> For the treatment of Oedema associated with Congestive Heart failure, Cirrhosis and Nephritic Syndrome <b>Dosage :</b> Once daily, Titrate dose depending upon severity of condition
114. 115. 116.	0.2 mg Moxonidine 0.3 mg 0.4 mg	TABLET <b>HYPERMOX 0.2 0.3 0.4</b>	<b>Indication :</b> For Mild to Moderate Hypertension. <b>Dosage :</b> 0.2mg - 0.4 mg Once Daily
117. 118.	Nebivolol + Amlodipine 5 mg. 5 mg. & 5 mg. 5 mg. & 10 mg.	TABLET <b>NOBIDAY-AM 5 10</b>	<b>Indication :</b> Hypertension. <b>Dosage :</b> one tablet daily. Dose titration should be done depending upon response of patient and severity of condition.
119. 120. 121.	5 mg. Nicorandil 10 mg. 20 mg. (PR) (PR) - Prolonged Release	TABLET <b>TAKERUN 5 10 20</b>	<b>Indication :</b> Angina pectoris. <b>Dosage :</b> Adult: 10 mg bid, increase if necessary. Usual dose: 10-20 mg bid. May use 5 mg bid for patients prone to headache. Max dose: 30 mg bid.
122. 123.	Nitroglycerin 2.6 mg. (CR) 6.4 mg. (CR) (CR) - Controlled Release	TABLET <b>LEONITE 2.6 6.4</b>	<b>Indication :</b> Angina pectoris, acute (treatment); Angina pectoris, acute (prophylaxis); Hypertension; Myocardial infarction. <b>Dosage :</b> 2.6mg to 15.6 mg every twice daily
124. 125. 126.	Olmesartan Medoxomil 10 mg. 20 mg. 40 mg.	TABLET <b>TAKEFAST 10 20 40</b>	<b>Indication :</b> Hypertension, cardiovascular risk reduction. <b>Dosage :</b> 10 - 40 mg one tablet daily.
127. 128.	Olmesartan 20 mg & 40 mg. Amlodipine 5 mg. & 5 mg.	TABLET <b>TAKEFAST-A 25 45</b>	<b>Indication :</b> Hypertension. <b>Dosage :</b> Once or Twice a day.
129. 130.	Olmesartan 20 mg & 40 mg. Atorvastatin 10 mg. & 20 mg.	TABLET <b>TAKEFAST-ATS 30 60</b>	<b>Indication :</b> For the treatment of hypertension, chronic stable angina and vasospastic angina associated with dyslipidemia <b>Dosage :</b> 1 tablet daily
131. 132.	Olmesartan 20 mg & 40 mg. + HCTZ 12.5 mg. & 25 mg. (HCTZ = Hydrochlorothiazide)	TABLET <b>TAKEFAST-H 20 40</b>	<b>Indication :</b> Hypertension, Cardiovascular risk reduction <b>Dosage :</b> Once a day.
133.	Olmesartan medoxomil 20 mg. + Ramipril 5 mg.	TABLET <b>TAKEFAST-R-25</b>	<b>Indication :</b> Hypertension <b>Dosage :</b> Once a day.
134.	Olmesartan medoxomil 40 mg. + Ramipril 5 mg.	TABLET <b>TAKEFAST-R-45</b>	<b>Indication :</b> Hypertension <b>Dosage :</b> Once a day.
135.	Olmesartan medoxomil 20 mg + Metoprolol (ER) (Metoprolol Succinate (Eq. to Metoprolol Tartrate)) 25 mg	TABLET <b>TAKEFAST-M-45</b>	<b>Indication :</b> Hypertension <b>Dosage :</b> Once a day.
136.	Olmesartan 5 mg. + Amlodipine 2.5 mg. + HCTZ 12.5 mg.	TABLET <b>TAKEFAST-AH-7.5</b>	<b>Indication :</b> Hypertension <b>Dosage :</b> Once or twice a day
137.	Olmesartan 20 mg. + Amlodipine 5 mg. + HCTZ 12.5 mg.	TABLET <b>TAKEFAST-AH-25</b>	<b>Indication :</b> Hypertension <b>Dosage :</b> Once or twice a day
138.	Olmesartan 40 mg. + Amlodipine 5 mg. + HCTZ 12.5 mg.	TABLET <b>TAKEFAST-AH-45</b>	<b>Indication :</b> Hypertension <b>Dosage :</b> Once or twice a day

## ABBREVIATIONS:

DT = SWEET FLAVOUR DISPERSEABLE TABLET SR / CR / ER = SUSTAINED / CONTROLLED / EXTENDED RELEASE MD = SWEET FLAVOUR MOUTH DISOLVING  
 AVAILABLE PRODUCTS ARE MARKED WITH TICK ✓ / REST PRODUCTS ARE BEING MADE AVAILABLE ON MARKET DEMAND TIME TO TIME  
 BI-LAYERED = 2 COLOUR TABLET (MEANS FRONT SIDE ONE COLOUR & BACK SIDE 2ND COLOUR)

S.No.	FORMULA (Read Alphabetically)	BRAND NAME	Where to use <b>INDICATIONS and DOSAGE</b>
139.	Olmesartan medoximal 20 mg + Metoprolol (ER) 50 mg (Metoprolol Succinate (eq. to Metoprolol Tartrate))	TABLET <b>TAKEFAST-M-50</b>	Indication : Hypertension Dosage : Once a day.
140.	Pitavastatin 1 mg.	TABLET <b>ETOVAS-PTS-1</b>	Indications : Hypercholesterolemia Dosage : 1-4 mg, daily
141.	Pitavastatin 2 mg.	TABLET <b>ETOVAS-PTS-2</b>	Indications : Hypercholesterolemia Dosage : 1-4 mg, daily
142.	Pitavastatin 4 mg.	TABLET <b>ETOVAS-PTS-4</b>	Indications : Hypercholesterolemia Dosage : 1-4 mg, daily
143. 144.	Prasugrel (as HCl) 5 mg. 10 mg.	TABLET <b>WILPRASU</b> 	Indications : Acute Coronary Syndrome Dosage : 60 mg, loading dose, then 5-10 mg, daily
145. 146. 147.	Prazosin   2 mg. 5 mg. 5 mg.	TABLET <b>PRAZOTAB</b>   	Indications & Dosage : Hypertension Initial: 0.5 mg bid or tid for 3-7 days, increase to 1 mg bid or tid for the next 3-7 days if tolerated. Max: 20 mg/day in divided doses. Heart failure: Initial: 0.5 mg 2-4 times/day. Maintenance: 4-20 mg/day in divided doses. Benign prostatic hyperplasia; Raynaud's syndrome: Initial: 0.5 mg bid. Maintenance: ≤2 mg bid.
148. 149. 150.	Ramipril   2.5 mg. 5 mg. 10 mg.	TABLET <b>OXORAM</b>   	Indication : Hypertension, heart failure & left ventricular dysfunction. Dosage : 1.25 mg - 10 mg once daily
151.	Ramipril 2.5 mg + Hydrochlorothiazide 12.5 mg	TABLET <b>OXORAM-H-2.5</b>	Indication : Hypertension Dosage : once or twice a daily
152.	Ramipril 5 mg + Hydrochlorothiazide 12.5 mg	TABLET <b>OXORAM-H-5</b>	Indication : Hypertension Dosage : once or twice a daily
153.	Ramipril 10 mg + Hydrochlorothiazide 12.5 mg	TABLET <b>OXORAM-H-10</b>	Indication : Hypertension Dosage : once or twice a daily
154. 155.	Ramipril Indapamide 2.5 mg. & 5 mg. 1.5 mg. & 1.5 mg.	TABLET <b>OXORAM-IPM</b> 	Indication : Patients with essential hypertension Dosage : One tablet daily. Max: 2 tablet daily
156. 157.	Ramipril Metoprolol (ER) 25 mg. & 50 mg. (Metoprolol Succinate (eq. to Metoprolol Tartrate))	TABLET <b>OXORAM-MTL</b> 	Indication : Hypertension. Dosage : 1 tablet daily, may be increase to max 3 tablet daily.
158.	Strip of Combi-Pack Contains : A) Ramipril 5 mg. + Amlodipine 5 mg. B) Atorvastatin 10 mg.	TABLET <b>OXORAM-A-10</b>	Indication : Hypertension Dosage : One tablet of each tablet once daily
159.	Strip of Combi-Pack Contains : A) Ramipril 5 mg. + Amlodipine 5 mg. B) Atorvastatin 20 mg.	TABLET <b>OXORAM-A-20</b>	Indication : Hypertension Dosage : One tablet of each tablet once daily
160. 161. 162.	 500 mg. (ER) 750 mg. (ER) 1000 mg. (ER)	TABLET <b>RANOZEAL</b>  	Indication : Chronic Angina. Dosage: 500 mg BID initially; may increase to 1000 mg. BID; do not exceed 2000 mg/day. Dosage : 1-2 tablets daily.

## ABBREVIATIONS :

DT = SWEET FLAVOURED DISPERSABLE TABLET    SR / CR / ER = SUSTAINED / CONTROLLED / EXTENDED RELEASE    MD = SWEET FLAVOURED MOUTH DISOLVING

\* AVAILABLE PRODUCTS ARE MARKED WITH TICK (✓) \* BEST PRODUCTS ARE BEING MADE AVAILABLE ON MARKET DEMAND TIME TO TIME

- BIAYERED = 2 COLOUR TABLET - (MICROS PRINT SIZE ONE COLOR & BACK SIZE 2ND COLOR)

S.No.	FORMULA (Read Alphabetically)	BRAND NAME	Where to use <b>INDICATIONS and DOSAGE</b>
163. 164. 165. 166.	Rosuvastatin 5 mg. 10 mg. 20 mg. 40 mg.	TABLET <b>ROFAST</b> 5 10 20 ✓ 10 40 ✓	<b>Indications :</b> Hyperlipidemia and mixed dyslipidemia, primary prevention of cardiovascular diseases <b>Dosage :</b> 5-40mg once daily
167. 168.	Rosuvastatin 5 mg. Ezetimibe 10 mg. & 10 mg.	TABLET <b>ROFAST-EZ</b> 5 10	<b>Indications :</b> Hypercholesterolemia <b>Dosage :</b> 1 tablet once daily.
169.	Rosuvastatin 5 mg. + Fenofibrate 160 mg.	TABLET <b>ROFAST-FBT-5</b>	<b>Indications :</b> As an adjunct to diet to reduce elevated total - Cholesterol, LDL-C (Total Density Low Cholesterol), Apolipoprotein B (ApoB) and triglyceride level. <b>Dosage :</b> 5 mg once daily. May increase to 10 mg, if necessary.
170. 171.	Rosuvastatin 10 mg. Fenofibrate 160 mg. & 20 mg. 160 mg. 160 mg.	TABLET <b>ROFAST-FBT</b> 10 20 ✓✓	<b>Indications :</b> As an adjunct to diet to reduce elevated total - Cholesterol, LDL-C (Total Density Low Cholesterol), Apolipoprotein B (ApoB) and triglyceride level. <b>Dosage :</b> 5 mg once daily. May increase to 10 mg, if necessary.
172. 173. 174.	Sirolimus 2 mg., 4 mg. & 8 mg.	CAPSULE <b>SIDOSIN</b> 2 4 8	<b>Indications :</b> Symptomatic treatment of benign prostatic hyperplasia. <b>Dosage :</b> 1 capsule daily, max. dose 8 mg
175. 176.	Simvastatin 10 mg. + Ezetimibe 10 mg. & 20 mg.	TABLET <b>SIMDUE-EZ</b> 20 30	<b>Indications :</b> For primary hypercholesterolemia. <b>Dosage :</b> Once or twice a day.
177.	Simvastatin 20 mg. + Hydrochlorothiazide 12.5 mg. + Ramipril 5 mg.	TABLET <b>SIMDUE-HR</b>	<b>Indications :</b> For treatment of patients with both hypertension & hypercholesterolemia. <b>Dosage :</b> 1 tablet daily. Individualize the dosage. Titration may be needed in some patients
178. 179. 180. 181.	Telmisartan 10 mg. 20 mg. 40 mg. 80 mg.	TABLET <b>TAKETEL</b> 10 20 40 80 ✓✓	<b>Indication :</b> Hypertension <b>Dosage :</b> Adult: Initial: 10 mg once daily. Max: 80 mg/day
182. 183.	Telmisartan 40 mg. + Amlodipine 5 mg. & 80 mg. 5 mg.	TABLET <b>TAKETEL-AM</b> 45 85 ✓	<b>Indication :</b> Hypertension <b>Dosage :</b> One tablet once daily. If necessary, the dose may be increased to two tablets once daily.
184.	Telmisartan 20 mg. + Amlodipine 2.5 mg. + Hydrochlorothiazide 12.5 mg.	TABLET <b>TAKETEL-AHT-20</b>	<b>Indications :</b> Hypertension (where monotherapy is not sufficient) <b>Dosage :</b> One tablet once daily. May increase to 2 tablets
185.	Telmisartan 40 mg. + Amlodipine 5 mg. + Hydrochlorothiazide 12.5 mg.	TABLET <b>TAKETEL-AHT-40</b>	
186.	Telmisartan 80 mg. + Amlodipine 10 mg. + Hydrochlorothiazide 25 mg.	TABLET <b>TAKETEL-AHT-80</b> ✓	
187. 188.	Telmisartan 40 mg. & 20 mg. + Atorvastatin 10 mg. & 10 mg. (as calcium)	TABLET <b>TAKETEL-ATS</b> 20 40	<b>Indication :</b> For Coexisting Hypertension & Hyperlipidemia. <b>Dosage :</b> One -two tablet daily
189. 190.	Telmisartan 40 mg. & 80 mg. + HCTZ 12.5 mg. & 12.5 mg. HCTZ = Hydrochlorothiazide	TABLET <b>TAKETEL-H</b> 40 80 ✓✓	<b>Indication :</b> Hypertension <b>Dosage :</b> One tablet once daily. If necessary, the dose may be increased to two tablets once daily.
191. 192.	Telmisartan 40 mg. & 40 mg. Ramlipril 2.5 mg. & 5 mg.	TABLET <b>TAKETEL-R</b> 40 45 ✓	<b>Indication :</b> Hypertension <b>Dosage :</b> One tablet once or twice a day.
193. 194.	Trimetazidine 20 mg. & 35 mg.	TABLET <b>TRIMMY</b> 20 35	<b>Indications :</b> Angina pectoris & Meniere's disease <b>Dosage :</b> Adult: As conventional tab: 40-60 mg daily

## ABBREVIATIONS

DT = SWEET FLAVOURED DISPERSIBLE TABLET SR / CR / ER = SUSTAINED / CONTROLLED / EXTENDED RELEASE MD = SWEET FLAVOURED MOUTH DISOLVING

AVAILABLE PRODUCTS ARE MARKED WITH TICK (✓) BEST PRODUCTS ARE BEING MADE AVAILABLE ON MARKET DEMAND TIME TO TIME

- BIAYERED = 2 COLOUR TABLET - (MAYBE PRINT SIZE ONE COLOR &amp; BACK SIZE 2ND COLOR)

S.No.	FORMULA { Read Alphabetically }	BRAND NAME	Where to use INDICATIONS and DOSAGE
195. 196.	Acarbose 25 mg + Metformin 500 mg + 500 mg + 500 mg	TABLET <b>DIADOSE-M 25 50</b> ✓	<b>Indication :</b> For the treatment of patients with Type II diabetes mellitus, when diet, Exercise and single agent do not result in adequate glycemic control <b>Dosage :</b> 1 tablets twice daily
197.	Alendronate Sodium (eq. to Alendronate Acid 10 mg.) (Pack of 30 Tablets)	TABLET <b>OSTOSIS-10</b> ✓	<b>Diabetics are prone to osteoporosis</b> (Ref. Source : J Bone Miner Res. 2007 Sep;22(9):1317-28.) Prevalence of osteoporosis in women 5-10 mg daily or 35-70 mg weekly. Therapy of osteoporosis in women & men : 10 mg daily or 70 mg weekly. Osteoporosis under corticosteroids 5-30 mg daily or 35-70 mg weekly in men and postmenopausal women or those receiving concomitant HRT. In postmenopausal women not receiving HRT, the recommended dose is 10 mg daily or 70 mg weekly.
198.	Alendronate Sodium (eq. to Alendronate Acid 70 mg.) + Cholecalciferol 70 mcg. (eq. to 2800 IU Vit. D3) (Pack of 4 Tablets)	TABLET <b>OSTOSIS-PLUS</b> ✓	<b>Indication :</b> For the treatment of osteoporosis in post-menopausal women. <b>Dosage :</b> 70 mg alendronate acid once weekly, taken by mouth with a glass of plain water, at least 30 minutes before any food, beverages or other medication is taken. Remaining days take calcium carbonate 1 tablet daily.
199.	Bromocriptine 0.8 mg. (as mesylate)	TABLET <b>GLYCOPROM - 0.8</b>	<b>Indication :</b> As an adjunct to diet & exercise to improve glycemic control in adults with type-2 diabetes mellitus. <b>Dosage :</b> Initiated at one tablet (0.8 mg) and increased by one tablet per week until a maximum daily dose of 6 tablets (4.8 mg)
200.	Calcium Dobisilate 500 mg.	TABLET <b>DOBITIME</b> ✓	<b>Indications :</b> Diabetic Retinopathy and Glaucoma, Diabetic Maculopathy, Chronic Venous Insufficiency, Hemorrhoids, Myocardial Infarction <b>Dosage :</b> 500 mg, orally 3 times daily. Max: 1000mg bid
201. 202. 203.	Carbimazole 5 mg. 10 mg. 20 mg.	TABLET <b>THYROCLEAN-CM 5 10 20</b>	<b>Indications :</b> Hyperthyroidism, Preparation for thyroidectomy; Adjunct to radio-iodine therapy, Grave's disease. <b>Dosage : Adult:</b> Initially, 20-60 mg, daily as a single or divided dose, reduced gradually once euthyroidism is achieved. Maintenance: 5-15 mg daily for at least 1 year or 18 month. <b>Child :</b> 4-12 yr: Initially, 15 mg daily.
204. 205.	Darifenacin 7.5 mg. (ER) (as hydrobromide) 15 mg. (ER)	TABLET <b>DARVISA 7.5 15</b>	<b>Indication :</b> For the treatment of overactive bladder with symptoms of urinary urge incontinence, urgency and frequency <b>Dosage :</b> Starting with 7.5mg which may be increased to 15 mg daily.
206.	Dutasteride 0.5 mg	TABLET <b>DST-0.5</b> ✓	<b>Indication :</b> Benign prostatic Hyperplasia (BPH) <b>Dosage :</b> One tablet daily
207.	Epalrestat 50 mg. + Methylcobalamin 500 mcg.	TABLET <b>EPALFIT-M</b>	<b>Indication :</b> Diabetic neuropathy and other microvascular complication, retinopathy / nephropathy, cardio protection in diabetic patients. <b>Dosage :</b> 50 mg 3 times/day before each meal. (Dose calculated on the bases of epalrestat dosing.)
208. 209.	Flavoxate HCl. 100 mg. 200 mg.	TABLET <b>GETFLAVO 100 200</b> ✓	<b>Indications :</b> Dysuria, Urinary Frequency, Overactive bladder/ urinary incontinence, Nocturia, Suprapubic pain, Urinary Tract Irritation, Urinary urgency. <b>Dosage :</b> 100-200 mg every 6-8hr.
210.	Glutathione 600 mg.	INJECTION <b>GLULIV-6</b>	<b>Indication :</b> Treatment of alcoholic liver diseases like alcoholic fatty liver, alcoholic liver fibrosis, alcoholic liver cirrhosis & hepatitis. <b>Dosage :</b> In mild to moderate disease - 600 mg to 2.4 g twice daily by intramuscular or slow intravenous injection.
211.	Garcinia cambogia 200 mg + Green Tea Extract 200 mg + Chromium Picolinate 125 mg + Vitamin E 50 mg-	CAPSULE <b>EVASLIM</b>	<b>Indication :</b> Anti Obesity <b>Dosage :</b> One Capsule twice or thrice a day
212.	Gliclazide 80 mg.	TABLET <b>UROGLID-80</b> ✓	<b>Indication :</b> Non-insulin dependent diabetes mellitus <b>Dosage :</b> Commenced with a total daily dose of 40-80 mg; may be increased to a maximum of 320 mg/day depending on the blood glucose response.

## ABBREVIATIONS :

DT = SWEET FLAVOURED DISPERSEABLE TABLET    SR / CR / ER = SUSTAINED / CONTROLLED / EXTENDED RELEASE    MD = SWEET FLAVOURED MOUTH DISOLVING  
 -AVAILABLE PRODUCTS ARE MARKED WITH ✓    REST PRODUCTS ARE BEING MADE AVAILABLE ON MARKET DEMAND TIME TO TIME  
 -BLAYERED = 2 COLOUR TABLET - (MEANS FRONT SIDE ONE COLOUR & BACK SIDE 2ND COLOUR)

S.No.	FORMULA { Read Alphabetically }	BRAND NAME	Where to use INDICATIONS and DOSAGE
213.	Gliclazide 80 mg. + Chromium Picolinate 200 mg.	TABLET <b>UROGLID-C</b>	<b>Indications :</b> Non-insulin dependent diabetes mellitus. <b>Dosage :</b> Commenced with a total daily dose of 40-80 mg; may be increased to a maximum of 320 mg/day depending on the blood glucose response. Chromium Picolinate : Optimal daily Allowance (ODA) is 200-600mcg daily.
214. 215. 216. 217.	Glimepiride $\frac{1 \text{ mg}}{2 \text{ mg}}$ $\frac{2 \text{ mg}}{3 \text{ mg}}$ $\frac{3 \text{ mg}}{4 \text{ mg}}$	TABLET <b>EUROGLIP</b> $\frac{1}{2}$ $\frac{3}{4}$ ✓✓	<b>Indications :</b> Type 2 Diabetes. <b>Dosage :</b> Initial Therapy is 1-2mg once daily and maybe increased to 4 mg daily in maintenance phase.
218. 219.	Glimepiride $\frac{1 \text{ mg}}{500 \text{ mg}}$ & $\frac{2 \text{ mg}}{500 \text{ mg}}$ + Metformin	TABLET <b>EUROGLIP</b> M1 M2 ✓✓	<b>Indications :</b> Type 2 Diabetes. <b>Dosage :</b> One Tablet Daily. Dosage may be increased to two tablets daily, the dosage however should be individualized.
220. 221.	Glimepiride $\frac{1 \text{ mg}}{1000 \text{ mg}}$ & $\frac{2 \text{ mg}}{1000 \text{ mg}}$ + Metformin SR	TABLET <b>EUROGLIP-PLUS</b> M1 M2 ✓✓	<b>Indication :</b> Type 2 diabetes mellitus. <b>Dosage :</b> 1-2 tablet daily
222. 223.	Glimepiride 1 & 2 mg + Metformin 500 (SR) + Pioglitazone 15 mg.	TABLET <b>EUROGLIP</b> MP1 MP2 ✓✓	<b>Indications :</b> Management of type 2 diabetes (NIDDM) <b>Dosage :</b> One - Two tablet daily. Max. 4 Tablets (NIDDM = Non-Insulin Dependent Diabetes Mellitus)
224.	Glimepiride 1 mg + Pioglitazone 15 mg.	TABLET <b>EUROGLIP-P</b>	<b>Indications :</b> Management of type 2 diabetes (NIDDM) <b>Dosage :</b> One - Two tablet daily. Max. 4 Tablets (NIDDM = Non-Insulin Dependent Diabetes Mellitus )
225.	Glimepiride 2 mg & Pioglitazone 30 mg.	TABLET <b>EUROGLIP-FORTE</b> ✓	<b>Indications :</b> Management of type 2 diabetes (NIDDM) <b>Dosage :</b> One tablet daily. (NIDDM = Non-Insulin Dependent Diabetes Mellitus )
226.	Ibandronic Acid 150 mg.	TABLET <b>OSTOSIS-IB-150</b>	<b>Indications :</b> For treatment and prevention of osteoporosis in postmenopausal women; increases BMD and reduces vertebral fracture incidence. <b>Dosage :</b> 150 mg every month
227. 228. 229.	Levothyroxine $\frac{25 \text{ mcg}}{50 \text{ mcg}}$ $\frac{100 \text{ mcg}}{100 \text{ mcg}}$	TABLET <b>THYROCLEAN</b> $\frac{25}{50}$ $\frac{100}{100}$ ✓✓	<b>Indications :</b> Hypothyroidism, Pituitary TSH Suppression <b>Dosage :</b> single daily dose, preferably one-half to one-hour before breakfast. (dose titration is required as per response of patient.)
230. 231.	Methimazole $\frac{5 \text{ mg}}{10 \text{ mg}}$ .	TABLET <b>THYROCLEAN</b> M5 M10	<b>Indications :</b> For Hyperthyroidism <b>Dosage :</b> 15 - 60mg in 3 divided dosage
232. 233. 234.	Miglitol $\frac{25 \text{ mg}}{50 \text{ mg}}$ $\frac{100 \text{ mg}}{100 \text{ mg}}$	TABLET <b>MIGLIPUR</b> $\frac{25}{50}$ $\frac{100}{100}$ ✓✓	<b>Indication :</b> Type 2 diabetes mellitus. <b>Dosage :</b> 1 Tablet every Bhr at meals (with first bite)
235.	Miglitol 25 mg + Metformin HCl 500 mg.	TABLET <b>MIGLIPUR-M 25</b> ✓✓	<b>Indication :</b> Type - 2 Diabetes. <b>Dosage :</b> One tablet twice / thrice daily
236.	Miglitol 50 mg + Metformin HCl 500 mg. (SR)	TABLET <b>MIGLIPUR-M 50</b> ✓✓	<b>Indication :</b> Type - 2 Diabetes. <b>Dosage :</b> One tablet twice / thrice daily
237.	1) Mecobalamin 1500mcg + 2) Alpha Epoic Acid 100 mg + 3) Vit B6 3mg + 4) Folic Acid 1.5 mg 5) Zinc 15mg + 6) Chromium 60 mcg 7) Selenium 65 mcg + 8) Biotin 100 mcg + 9) Inositol 2 mg	TABLET <b>MECOPURE-9</b> ✓✓	<b>Indications :</b> Diabetic Neuropathies, Peripheral Neuropathies, Vit.B12 deficiency ,Neurological pain, Sensory disturbances, Hyper-Homocysteinaemia <b>Dosage :</b> 1 tablet daily

## ABBREVIATIONS:

DT = SWEET FLAVOURED DISPERSEABLE TABLET    SR / CR / ER = SUSTAINED / CONTROLLED / EXTENDED RELEASE    MD = SWEET FLAVOURED MOUTH DISOLVING  
 AVAILABLE PRODUCTS ARE MARKED WITH TICK ✓    REST PRODUCTS ARE BEING MADE AVAILABLE ON MARKET DUE TO TIME TO TIME

BILAYERED = 2 COLOUR TABLET -(MEANS FRONT SIDE ONE COLOR & BACK SIDE 2ND COLOR)

S.No.	FORMULA { Read Alphabetically }	BRAND NAME	Where to use INDICATIONS and DOSAGE
238.	Mecobalamin 1500mcg + Alpha lipoic acid 100mg + Inositol 100mg + Vit A 5000IU + Vit B1 10mg + Pyridoxine 1.5mg + Vit E 25IU + Calcium Pantothenate 10mg + Folic Acid 1500mcg + Chromium 200mcg + Selenium 163.6mcg	TABLET <b>MECOPURE-VITAL</b>	<b>Indications :</b> For the treatment of vitamin deficiency states in adults <b>Dosage :</b> 1 tablet daily
239.	Mecobalamin 750 mcg + Benfotiamine 150 mg + Pyridoxine 1.5 mg + Nicotinamide 45 mg	TABLET <b>MECOPURE-BPN</b>	<b>Indications :</b> Dementia, depression, Insomnia, Sclerica Syndrome, Diabetic Neuropathy, Peripheral Neuropathy, Drug Induced Neuropathy <b>Dosage :</b> 1 - 2 tablet daily
240.	Mecobalamin 1000 mcg + Thiamine HCl 100 mg + Pyridoxine HCl 100 mg + Nicotinamide 100 mg + & D-Panthenol 50 mg.	INJECTION / 2 ML AMPULE <b>VITACOB-PLUS</b> (WITH DISPOSABLE SYRINGE)	<b>Indications :</b> Peripheral Neuropathies ( like Diabetic & Alcoholic Neuropathy, Drug induced neuropathy, Lumbago, Entrapment Neuropathy, Intercostal Neuralgia & other Neuropathies). <b>Dosage :</b> The usual adult dose is one injection, administered intramuscularly or intravenously three times a week. The dose should be adjusted according to the age of the patient and severity of symptoms.
241.	Metadoxine 500 mg	TABLET <b>METAKARE</b>	<b>Indications &amp; Dosage :</b> Acute Alcohol Intoxication - 1 - 2 tablet per day Alcoholic : Fatty Liver - 2 tablet per day
242.	Methylcobalamin 500 mcg + Alpha Lipoic Acid 100 mg + Benfotiamine 100 mg + Pyridoxine 50 mg. +	TABLET <b>MECOPURE-ABP</b>	<b>Indications :</b> Peripheral Neuropathies ( like Diabetic & Alcoholic Neuropathy, Drug induced neuropathy, Lumbago, Entrapment Neuropathy, Intercostal Neuralgia & other Neuropathies). <b>Dosage :</b> One Tablet Once daily
243.	Methylcobalamin 1500 mcg + Benfotiamine 50 mg. + Biotin 5 mg. + Alpha Lipoic Acid 200 mg + Pyridoxine 3 mg + Folic acid 1.5 mg	TABLET <b>MECOPURE-BBA</b>	<b>Indications :</b> Peripheral Neuropathies ( like Diabetic & Alcoholic Neuropathy, Drug induced neuropathy, Lumbago, Entrapment Neuropathy, Intercostal Neuralgia & other Neuropathies). <b>Dosage :</b> One Tablet Once daily
244.	Methylcobalamin 1500 mcg + Gabapentin (SR) 600 mg	TABLET <b>MECOPURE-GB-600</b>	<b>Indications :</b> nerve pain conditions, including peripheral neuropathy, trigeminal neuralgia and diabetic neuropathy <b>Dosage :</b> 1 tablet daily.
245.	Methylcobalamin 1500 mcg + Pregabalin (ER) 150 mg	TABLET <b>MECOPURE-PG-150</b>	<b>Indication :</b> For the treatment of adult patients with peripheral neuropathy. <b>Dosage :</b> 1 Tablet daily.
246.	Metformin 500 mg.	TABLET <b>EEXED-500 ✓</b>	<b>Indications :</b> Indicated as an adjunct to diet and exercise to improve glycemic control in patients with type 2 diabetes <b>Dosage :</b> 500 mg - 2000 mg. In divided doses
247.	Metformin 1000 mg. (SR)	TABLET <b>EEXED-SR ✓</b>	<b>Indications :</b> Type 2 diabetes <b>Dosage :</b> One tablet daily. Max: metformin dose is 2000 mg in adults.
248.	Metformin 500 mg. + Alpha Lipoic Acid 200 mg.	TABLET <b>EEXED-A2</b>	<b>Indications :</b> For the treatment of patients with Type II diabetes mellitus, when diet, Exercise and single agent do not result in adequate glycaemic control <b>Dosage :</b> 1 tablets twice daily
249.	Metformin 500 mg (SR) + Atorvastatin 10 mg	TABLET <b>EEXED-ATS</b>	<b>Indications :</b> As adjunctive therapy to diet & exercise in patients with diabetic dyslipidemia <b>Dosage :</b> One Tablet once daily
250.	Metformin HCl (ER) 500mg + Fenofibrate 160 mg	TABLET <b>EEXED-FBT</b>	<b>Indication :</b> For the treatment of Type-II diabetes associated with mixed dyslipidemia. <b>Dosage:</b> 1 Tablet daily.

## ABBREVIATIONS:

DT = SWEET FLAVOURED DISSESSABLE TABLET SR / OR / ER = SUSTAINED / CONTROLLED / EXTENDED RELEASE MD = SWEET FLAVOURED MOUTH DISOLVING

-AVAILABLE PRODUCTS ARE MARKED WITH TICK ✓ BEST PRODUCTS ARE BEING MADE AVAILABLE ON MARKET DEMAND TIME TO TIME

-BLISTERED = 2 COLOUR TABLET - (MEANS FRONT SIDE ONE COLOUR &amp; BACK SIDE 2ND COLOUR)

S.No.	FORMULA { Read Alphabetically }	BRAND NAME	Where to use INDICATIONS and DOSAGE
251.	Metformin 500 mg + Glibenclamide 5 mg	TABLET <b>EXEED-GM</b> ✓	<b>Indications :</b> Type 2 Diabetes, NIDDM With Vascular Complication. <b>Dosage :</b> Initiated Once Daily, and Gradually Titrated After Assessing Adequacy of Therapeutic Response.
252.	Metformin 500 mg + Glibenclamide 5 mg + Pioglitazone 15 mg	TABLET <b>EXEED-GMP</b> ✓	<b>Indication :</b> As 3rd line treatment of type II diabetes mellitus when diet, exercise and the single agents and the second line therapy with two drugs do not result in adequate glycaemic control. <b>Dosage :</b> 1-2 tablet daily
253.	Metformin 500 mg + Gliclazide 80 mg	TABLET <b>EXEED-G</b> ✓	<b>Indications :</b> Patients with type 2 diabetes <b>Dosage :</b> One tablet daily. Max dose: 4 tablets
254.	Metformin 500 mg + Gliclazide 40 mg + Pioglitazone 15 mg	TABLET <b>EXEED-GP</b>	<b>Indications :</b> For the treatment of pulmonary arterial hypertension . <b>Dosage :</b> 5 mg once daily. May increase to 10 mg, if necessary.
255.	Metformin 500 mg + Gliclazide 80 mg + Pioglitazone 15 mg	TABLET <b>EXEED-GP-PLUS</b> ✓	<b>Indications :</b> For the treatment of pulmonary arterial hypertension . <b>Dosage :</b> 5 mg once daily. May increase to 10 mg, if necessary.
256.	Metformin 500 mg + Glipizide 5 mg	TABLET <b>EXEED-Z-5</b>	<b>Indication :</b> Type 2 diabetes mellitus. <b>Dosage :</b> One tablet daily. Maximum recommended daily dose of 20 mg glipizide / 2000 mg metformin.
257.	Metformin 500 mg. Glimepiride 1 mg. Atorvastatin 10 mg.	TABLET <b>EXEED-AG-1</b> ✓	<b>Indications :</b> For the treatment of type II diabetes mellitus associated with dyslipidemia. <b>Dosage :</b> 1 tablet daily which may be increased to 2 tablet daily.
258.	Metformin 500 mg. Glimepiride 2 mg. Atorvastatin 10 mg.	TABLET <b>EXEED-AG-2</b> ✓	<b>Indications :</b> For the treatment of type II diabetes mellitus associated with dyslipidemia. <b>Dosage :</b> 1 tablet daily which may be increased to 2 tablet daily.
259.	Metformin 500 mg + Pioglitazone 15 mg	TABLET <b>EXEED-PG</b>	<b>Indication :</b> Type 2 diabetes <b>Dosage :</b> One tablet daily. Max. The maximum recommended dose for pioglitazone is 30mg daily and for metformin is 2000 mg in adults
260.	Metformin (ER) 1000 mg + Pioglitazone 15 mg	TABLET <b>EXEED-PG-PLUS</b>	<b>Indication :</b> Type 2 diabetes Mellitus <b>Dosage :</b> 1-2 tablets per day.
261.	Metformin (ER) 1000 mg + Pioglitazone 30 mg	TABLET <b>EXEED-PG-FORTE</b>	<b>Indication :</b> Type 2 diabetes Mellitus <b>Dosage :</b> 1-2 tablets per day.
262.	Nitrofurantoin 100 mg. (SR)	TABLET <b>NITROFIT-100</b> ✓	<b>Indication :</b> Treat infections of the bladder, Kidney & other parts of the Urinary Tract. <b>Dosage :</b> 50- 100 mg. Max. dose: 4 times daily.
263.	Pentosan Polysulfate Sodium 100 mg.	CAPSULE <b>PPS-100</b>	<b>Indication :</b> For the relief of bladder pain or discomfort associated with interstitial cystitis <b>Dosage :</b> 100mg every 8 hours. Administration: 1 hour before or 2 hours after meals with water
264.	Protein 60 gm. + Vitamins + Minerals + Spirulina + Ginseng + Mecobalamin & Other Essential Nutrients (Protein Powder Specially For Diabetic & Non Diabetic & for All Age Group)	PROTEIN POWDER (200 GM) <b>POWERME-SF</b> SF-SUGAR FREE	<b>Indication :</b> Nutritional Supplement for diabetic & cardiac patients <b>Dosage :</b> Two tbs twice daily in fat free milk.

## ABBREVIATIONS:

DT = SWEET FLAVOURED DISPENSABLE TABLET    SR / CR / ER = SUSTAINED / CONTINUED / EXCEDED RELEASE    MD = SWEET FLAVOURED MOIST DISOLVING  
 AVAILABLE PRODUCTS ARE MARKED WITH TICK ✓   BEST PRODUCTS ARE BEING MADE AVAILABLE ON MARKET DEMAND TIME TO TIME.

BILAYERED = 2 COLOUR TABLET - (MEANS FRONT SIDE ONE COLOUR & BACK SIDE 2ND COLOUR)

S.No.	FORMULA { Read Alphabetically }	BRAND NAME	Where to use INDICATIONS and DOSAGE
265.	Ploglitazone 15 mg.	TABLET <b>PGT -15</b>	<b>Indications :</b> Management of type 2 diabetes (NIDDM) <b>Dosage :</b> One tablet daily. Max -2 tablet.
266. 267. 268.	Repaglinide $\frac{0.5 \text{ mg.}}{1 \text{ mg.}}$ $\frac{1 \text{ mg.}}{2 \text{ mg.}}$	TABLET <b>REPAGOT <math>\frac{0.5}{2}</math></b>	<b>Indications :</b> Type 2 (non-insulin dependent) diabetes. <b>Dosage :</b> Initially 0.5mg before each main meal. Maximum 4mg, single dose before each main meal, maximum total daily dose 16mg.
269.	Repaglinide 1 mg. + Metformin 500 mg.	TABLET <b>REPAGOT-M1</b>	<b>Indications :</b> Type 2 diabetes Mellitus <b>Dosage :</b> 1 - 2 Tablets to taken with main meal. Max. 4 tab. per day
270.	Repaglinide 2 mg. + Metformin 500 mg.	TABLET <b>REPAGOT-M2</b>	<b>Indications :</b> Type 2 diabetes Mellitus <b>Dosage :</b> 1 - 2 Tablets to taken with main meal. Max. 4 tab. per day
271.	Safed musli Extract 500 mg. + Pine Bark Extract-5 mg. + Gingko Biloba Extract-20 mg + Gingeng Extract-42.5 mg. + L-Arginine-500 mg.	CAPSULE <b>ENJOYLONG</b>	<b>Indications :</b> Improving erectile dysfunction, strength and stamina in men, it acts as an aphrodisiac & increase interest in sexual activities. <b>Dosage :</b> 2 capsule per day at bed time preferably with warm milk or water.
272.	Sevelamer Carbonate 400 mg.	TABLET <b>SEVLOO-400</b>	<b>Indications :</b> For the control of hyperphosphatemia in patients with end-stage renal disease (ESRD) undergoing dialysis <b>Dosage :</b> 1 tablet per day (400mg) to max 6 tablet per day (4.8 gm). Dose adjustments, when necessary should be done every 1 to 3 weeks by increasing one tablet per meal (3 tablets per day) until the desired serum levels are met.
273. 274.	Sitagliptin $\frac{50 \text{ mg.}}{100 \text{ mg.}}$	TABLET <b>SITAGLIX <math>\frac{50}{100}</math></b>	<b>Indication :</b> Type 2 Diabetes <b>Dosage :</b> Initial dose 25 mg, max dose : 200 mg, dose should be divided into two divided doses with meal
275.	Sitagliptin ( As Phosphate) 50 mg + Metformin HCl. 500 mg	TABLET <b>SITAGLIX-PLUS</b>	<b>Indications :</b> As an adjunct to diet & exercise to improve glycoemic control in patients with type-two diabetes mellitus <b>Dosage :</b> Once or twice a day
276.	Sitagliptin ( As Phosphate) 50 mg + Metformin HCl. 1000 mg.	TABLET <b>SITAGLIX-FORTE</b>	<b>Indications :</b> As an adjunct to diet & exercise to improve glycoemic control in patients with type-two diabetes mellitus <b>Dosage :</b> Once or twice a day
277.	Tamsulosin HCl 0.4 mg + Dutasteride 0.5 mg	TABLET <b>TSD-9</b> ✓	<b>Indication :</b> Benign prostatic Hyperplasia(BPH) <b>Dosage :</b> One tablet daily
278.	Tamsulosin 0.4 mg.+ Finasteride 5 mg (MR) (MR = Modified Release)	TABLET <b>TSF-9</b> ✓	<b>Indication :</b> Benign Prostatic Hypertrophy. <b>Dosage:</b> 1 tablet once daily.
279.	Tamsulosin HCl (ER) 0.4 mg + Tolterodine Tartrate (ER) 4mg	TABLET <b>TST-8</b>	<b>Indications :</b> For BPH with overactive bladder in adult only <b>Dosage :</b> 1 tablet daily
280.	Teneligliptin 20 mg.	TABLET <b>TNGP-20</b>	<b>Indications :</b> Treatment of Type 2 Diabetes Mellitus. <b>Dosage:</b> 20 mg orally once daily. Max 40mg once daily
281.	Teneligliptin 20 mg. + Metformin 500 mg. (SR)	TABLET <b>TNGP-M</b>	<b>Indications :</b> Treatment of Type 2 Diabetes Mellitus. <b>Dosage:</b> 20 mg orally once daily. Max 40mg once daily (dose calculated on the bases of teneligliptin dosage.)
282.	Trospium Chloride 20 mg.	TABLET <b>TROFAST-20</b>	<b>Indications :</b> For the treatment of overactive bladder with the symptoms of urge urinary incontinence, urgency, and urinary frequency. <b>Dosage :</b> 1 tablet twice daily, max: 60mg daily.

## ABBREVIATIONS:

DT = SWEET FLAVOURED DISPERSEABLE TABLET    SR / OR / ER = SUSTAINED / CONTROLLED / EXTENDED RELEASE    MD = SWEET FLAVOURED MOUTH DISOLVING  
 -AVAILABLE PRODUCTS ARE MARKED WITH ✓    BUT PRODUCTS ARE BEING MADE AVAILABLE ON MARKET DEMAND TIME TO TIME

-BLISTERED = 2 COLOUR TABLET - (MEANS FRONT SIDE ONE COLOUR & BACK SIDE 2ND COLOUR)

S.No.	FORMULA { Read Alphabetically }	BRAND NAME	Where to use INDICATIONS and DOSAGE
283. 284.	Ursodeoxycholic Acid $\frac{150 \text{ mg.}}{300 \text{ mg.}}$	TABLET <b>STONEFIX 150</b> <b>300</b>	<b>Indications &amp; Dosage :</b> Gallstone Dissolution: 8-10 mg/kg/d; In divided dose 8-12hr <sup>1</sup> ; not to exceed 300 mg/dose . Maintenance: 250 mg at night X 6 months / Primary Biliary Cirrhosis:13-15 mg/kg/d in divided dose with food / Cystic Fibrosis Liver Disease
285.	Vitamin D3 60000 IU	TABLET (CHEWABLE) <b>GUDVIT-D3 sugar free</b> ORANGE FLAVoured	<b>Indications :</b> Osteomalacia, vitamin D deficiency, hyperparathyroidism , Osteoporosis, Vit. D dependent rickets. <b>Dosage :</b> Adult:min/max 200 - 60,000 IU; Pediatric :min/max 100 - 25,000 IU.
286. 287.	Voglibose $\frac{0.2 \text{ mg.}}{0.3 \text{ mg.}}$	TABLET <b>METBOSE 2</b> <b>3</b> ✓	<b>Indication :</b> To enhance glycaemic control <b>Dosage :</b> 0.2 - 0.3 mg three times daily, with each meal.
288.	Voglibose 0.2 mg + Metformin 500 mg	TABLET <b>METBOSE-M2</b>	<b>Indication :</b> Uncontrolled type 2 diabetes. <b>Dosage :</b> One tablet 3 times a day, the dosage however should be individualized.
289.	Voglibose 0.3 mg + Metformin 500 mg (SR)	TABLET <b>METBOSE-M3</b> ✓	<b>Indication :</b> Uncontrolled type 2 diabetes. <b>Dosage :</b> One tablet 3 times a day, the dosage however should be individualized.
290.	Aceclofenac 100 mg. + Paracetamol 325 mg.	TABLET <b>MANGOFAM</b> ✓	<b>Indications :</b> Ankylosing spondylitis, Osteoarthritis; Rheumatoid Arthritis, Dental pain, gynaecological pain. <b>Dosage :</b> 1 tablet twice daily.

*When Motor system orders get dishonoured ..... Parkinson's !*

Tablets



Pramipexole Dihydrochloride 0.5 mg. & 1.5 mg.

*Helps in honoring motor system orders*

**Idiopathic Parkinson's disease**

Dosage: 0.125 mg every 8 hr Initially

**Restless Legs Syndrome**

Dosage: 0.125 mg/day 2-3 hr before bedtime Initially



Managing **Migraines....** May require more than a quick fix

Capsule



F5  
F10



Propantheline HCl (SR) 40 mg. + Flunarizine 5 mg. (**Psycool-F5**)  
Propantheline HCl (SR) 40 mg. + Flunarizine 10 mg. (**Psycool-F10**)

**Manage Migraines.... before severe pain gains**



✓ **Migraine**

Dosing: Starting Dose : Age 18 - 64 yrs. - 1 Psycool-F10 daily at night for 2 months. Age 65 Older : 1 Psycool-F5 daily at night for 2 months.  
Maintenance dose : Interrupt by 2 successive drug free days. everywhere. eg. Saturday & Sunday. It should be interrupted after 6 months.

**ABBREVIATIONS:**

DT = SWEET FLAVOURED DISPERSESABLE TABLET SR / CR / ER = SUSTAINED / CONTROLLED / EXTENDED RELEASE MD = SWEET FLAVOURED MULTI DISSEOLING

- AVAILABLE PRODUCTS ARE MARKED WITH TICK ✓ / BEST PRODUCTS ARE BEING MADE AVAILABLE ON MARKET DEMAND TIME TO TIME

- BI-LAYERED = 2 COLOUR TABLET - (MILK COLOR FRONT SIDE ONE COLOUR & BACK SIDE 2ND COLOUR)